
    INTEGRATED WASTEWATER   
    MANAGEMENT IN THE   
    MEDITERRANEAN    

Good practices in decentralised & 

centralised reuse-oriented approaches

[  [  [  [    

EGYPTTUNISIA JORDANMOROCCO

Funded by the European Union Implemented by



    PARTNERS    



    INTEGRATED WASTEWATER   
    MANAGEMENT IN THE   
    MEDITERRANEAN    

Good practices in decentralised & 

centralised reuse-oriented approaches

[  [  [  [    

ABOUT SWIM-SUSTAIN WATER MED

The SWIM-Sustain Water MED project involves a network of demonstration activities for sustainable integrated wastewater 
management and reuse in Jordan, Egypt, Tunisia and Morocco. The project is part of the Sustainable Water Integrated Man-
[...]
Article 63) and any discharge of sanitary waste into other water bodies should be chlorinated (cf. Article 67).

Beyond this law, there are many institutions involved in water quality management in Egypt. The MWRI is re-

sponsible for formulating the national water policy. The Ministry of Health and Population is entrusted with 

safeguarding drinking water quality and is involved in standard setting as well as compliance monitoring 

for wastewater discharges. The Ministry of Agriculture and Land Reclamation (MALR) is responsible, among 

other bodies, for research on water use in agriculture and the reuse of sewage wastewater in irrigation. 

The Ministry of Housing, Utilities and New Communities (MHUNC) issued the Code for the Reuse of Treat-

ed Wastewater in Agriculture. This Code classifies wastewater to be discharged into water bodies into four 

grades (designated A, B, C and D) as follows, depending on the level of treatment it has received, and specifies 

the maximum concentrations of specific contaminants consistent with each grade (Table 16):

 GRADE A effluent is produced after mixing treated water

 of Grade B with suitable quality freshwater;

 GRADE B is effluent from advanced or tertiary treatment that can be attained 

 through the upgrade of secondary treatment plants (i.e. Grade C) 

 by including sand filtration, disinfection and other processes;

 GRADE C represents effluent from secondary treatment performed at most facilities serving  

 Egyptian cities, townships and villages. It is provided through any of the following techniques: 

 activated sludge, oxidation ditches, trickling filters, and stabilisation ponds;

 GRADE D is effluent from primary treatment that is limited to sand 

 and oil removal basins and the use of sedimentation basins.

INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN PILOT CASE EGYPT

�

�



64

PILOT CASE EGYPT INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN

           PARAMETER  LEVEL A             LEVEL B  LEVEL C             LEVEL D                  

           TSS *    ≤ 10              ≤ 30    ≤ 50              ≤ 300

           Turbidity   5              n.a.    n.a.              n.a.

           BOD5
 **   ≤ 10              ≤ 30    ≤ 60              ≤ 350

           FC *** (100 ml)   100              100    5000              n.a.

           Intest. nematodes (l)  ≤ 1              ≤ 1    ≤ 1              n.a.

TABLE 16 

� 

 [  LIMIT VALUES FOR WASTEWATER REUSED IN AGRICULTURE (mg/l) 

      DEPENDING ON TREATMENT GRADE

* Total Suspended Solids / ** Biochemical Oxygen Demand / *** Faecal coliforms / n.a. = data not available 
 

Source: HCWW 2014.

Based on these four levels of treated wastewater, the code also categorises the plants and crops irrigable 

with treated wastewater into four main groups and 17 branch groups, as in Table 17. Vegetables eaten raw 

are not allowed to be irrigated with treated wastewater, whatever the treatment level. The code also sets 

out guidelines and regulations for different irrigation methods.



65

INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN PILOT CASE EGYPT

           TREATMENT LEVEL  AGRICULTURAL GROUP     DESCRIPTION                 

            

TABLE 17 

� 

 [  CLASSIFICATION OF PLANTS & CROPS IRRIGABLE WITH TREATED 

      WASTEWATER, DEPENDING ON TREATMENT GRADE

 
Source: HCWW 2014.

Green landscapes 

B-1 Cereal crops, and crops processed at high 
temperatures before consumption

B-2 Fruits

B-3 Medical plants

C-1 Cereal crops, crops processed at high 
temperature before consumption, fruits 
and medical plants, as in group B

C-2 Seeds

C-3 Transplantations

C-4 Flowers 

C-5 Trees suitable for highways and green belts

C-6 All fib crops

C-7 Poaceae and bean family fodders

C-8 Berries for sericulture

C-9 All seedbeds for ornamental plants

D-1 Bioenergy crops (solid) 

D-2 Bioenergy crops (liquid) 

D-3 Crops for cellulose production

D-4 Wood trees 

All types of grass and flowers

All types of cooked vegetables and all types of 
cereal crops such as corn, maize, rice, barley 
malt, sesame, lentils and beans

All types of citrus fruits, olives, palms and mangos

Caraway, roselle, anise, fenugreek and fennel

The same types in addition to sunflower but without 
using the sprinkler irrigation method

All seeds for main crops including corn, 
maize and vegetables

All transplantations for citrus fruits, banana, 
apple, mango, olive, palm and fig

Egyptian roses, bulbs including gladiola, crane 
flower and all ornamental plants

Alcazurina, camphorwood, and nerium

Cotton, flax and hemp

All types of sorghum and clover

All types of berry

Such as rubber plant, ruscus and acacia

All biofuel crops such as soybean, jojoba, 
jatropha and castor

All biofuel crops such as soybean, jojoba, 
jatropha and castor

All nutritional crops for glucose production 
and its derivatives such as ethanol

Kaya and mahogany

A

B

C

D



66

The aim of the pilot activity is to demonstrate the feasibility of decentralised wastewater treatment units in 

remote rural areas in improving the sanitation level and the quality of reclaimed water used for irrigation 

purposes. This will be achieved by replacing the trench based wastewater collection system with a piped 

sewerage network and by treating the collected sewage, which was previously discharged into the drain-

age channels in an untreated state by vacuum pumping trucks. The pilot activity in the village will serve as 

a case study model to more than 4,500 rural areas in Egypt that still lack wastewater treatment and reuse 

services/facilities.

    WASTEWATER CHARACTERISTICS & REUSE POTENTIAL    

All houses inhabited by the 1,138 residents of Al Gozayyera will be connected to the public sewer. The ex-

pected amount of wastewater is 140 m³ per day, while the treatment plant is designed with a capacity fixed 

at 170 m³ per day, assuming an annual population growth of 3.5 percent. The quality characteristics of the 

influent to the pilot treatment plant are considered to be as follows (Table 18):

PILOT CASE EGYPT INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN

DESCRIPTION OF THE PILOT PROJECT

           PARAMETER  INFLUENT CONCENTRATION   LOADING *                           

           BOD5    ≤ 600 g/m 3      84 kg/d

           SS    ≤ 800 g/m 3      112 kg/d

           COD    ≤ 1100 g/m 3      154 kg/d

           TN    ≤ 100 g/m 3      14 kg/d

           TP    ≤ 25 g/m 3      3.5 kg/d

TABLE 18 

� 
 [  INFLUENT WASTEWATER CHARACTERISTICS & LOADING

* Based on an average flow of 140 m3 per day 
 

Source: Sustain Water MED 2014a.

As treated effluent is firstly discharged into the drain and not reused directly, the effluent quality only 

needs to comply with Law 48/1982, for which the standards are as follows (Table 19):



67

INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN PILOT CASE EGYPT

           PARAMETER  EFFLUENT CONCENTRATION   LOADING *                           

           BOD5    ≤ 40 g/m 3      5.6 kg/d

           SS    ≤ 30 g/m 3      4.2 kg/d

           COD    ≤ 80 g/m 3      11.2 kg/d

           TDS    ≤ 2000 g/m 3      280 kg/d

           DO    ≤ 4 g/m 3      0.56 kg/d

           NO 3-N   ≤ 50 g/m 3      7 kg/d

TABLE 19 

� 
 [  EFFLUENT WASTEWATER CHARACTERISTICS & LOADING

* Based on an average flow of 140 m3 per day 
 

Sources: Sustain Water MED 2014a.

According to the Code for the Reuse of Treated Wastewater in Agriculture (Table 16), this quality is equiv-

alent to the treatment Grade B of the old levels and to Grade C of the new levels. The proposed track of the 

main collection sewer pipes follows the main roads in the village and within the residential area.

   TECHNOLOGY SELECTED: SEWERAGE NETWORK & COMPACT AEROBIC-ANOXIC ACTIVATED SLUDGE REACTOR    

Focussing on the objectives of providing improved sanitation as well as improving the water quality of the 

drain canals, the project involves two main measures: building a sewerage system and building a WWTP.

[   SEWERAGE SYSTEM 

The 3,160 metres of gravity-based sewer is a combined system of conventional and shallow sewer systems. 

Shallow sewers are constructed in the narrow streets, whereas the two main streets are equipped with 

conventional gravity sewers. The entire system has 57 inspection chambers and 160 manholes. A gravity 

pipeline crosses the North Al Rayah drain to the wastewater treatment plant on the other side of the chan-

nel (Sustain Water MED 2014b).



68

[  WASTEWATER TREATMENT PLANT 

After the municipal wastewater is collected from the area through a separate gravity drainage system, it 

is fed to the pilot plant through a sewage-pumping pit. The treatment process consists of a first section 

equipped with a screen and a mechanical sand, oil and grease trap, followed by a buffer tank with mix-

ing and balancing purpose. The first basin also provides storage for the removed sludge. The biological 

step consists of a membrane aeration tank where the oxidation and nitrification processes are completed; 

downstream, an anoxic denitrification stage is planned, from which part of the sludge is returned to the 

first basin. The biological step is followed by a two-step clarification/sedimentation basin, from which the 

sludge is also returned to the first biological basin. The treated sewage from the sedimentation basin is 

discharged into the nearby agricultural drain (Al Rayah drain). Disposal of the effluent meets Egyptian Law 

48/1992 on discharge into drains. 

As the area where the treatment is to be provided is limited to only 350 m2, a compact unit with a small foot-

print was deemed preferable to an extensive basin treatment system, such as an aerated lagoon. Among 

possible compact systems, those based only on an anaerobic treatment stage without any aerobic treat-

ment step performed poorly compared to the other selected systems. At the end of the selection process, a 

compact treatment unit applying an aerobic-anoxic activated sludge reactor proved to be the most suitable 

option, matching the required level of performance, low-to-medium running cost and footprint.

PILOT CASE EGYPT INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN



69

INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN PILOT CASE EGYPT

1    SAND & FAT TRAP, EXCESS SLUDGE STORAGE
2    SCREEN
3    MIXING & BALANCING REACTOR
4    BIOLOGY
5    ARS & DENITRIFICATION REACTOR
6    SEDIMENTATION (SECONDARY CLARIFICATION)

Construction of the compact 
treatment plant.

Source: GIZ

    GENERAL LAYOUT & TOP VIEW OF THE COMPACT TREATMENT PLANT.   

 
Source: TIA

2

1

3

5

4

6

O2

O2

1 2 43 6

EXCESS SLUDGE

RETURN SLUDGE

IN
FL

UE
NT

EF
FL

UE
NT

5
SAND, FAT, 

SLUDGE SCREENINGS



70

PILOT CASE EGYPT INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN

    REUSE APPLICATION    

Treated wastewater should be suitable for reuse in the irrigation of category C and D crops according to 

the Code for the Reuse of Treated Wastewater in Agriculture. Due to the existing drain canal system, which 

provides a convenient irrigation network, it is not expected that the treated water will be piped to the irri-

gated fields directly in future. The current decentralised practice of pumping water from the drain canals 

will most probably continue to be the standard method. Nevertheless, the quality of the drain water will 

potentially be improved, especially if this kind of project is replicated in other villages in the region.

    PROJECT IMPLEMENTATION: INSTITUTIONAL STRUCTURE AND CAPACITY BUILDING    

A steering committee was formed at the national level including, among others, representatives from the 

relevant ministries and authorities, such as the Ministry of Water and Irrigation and the National Research 

Centre. At the local level, an association was formed consisting of members representing all the families 

in the village. The association collects fees in the village and will take care of the day-to-day O&M once the 

new system is in place. In addition, an O&M contract will be set up between the affiliated company, the 

Holding Company for Water and Wastewater, and the village association. This contract ensures the sustain-

able O&M of the project technologies. Thus the decentralised setup will also be looked after by the affiliated 

company in case technical challenges cannot be overcome by the local association.

Training sessions will take place for members of the association on business management and operating 

and maintaining the WWTP. Three training days will take place on civil society activities, society coopera-

tion, financial management and sustainability, and wastewater management and treatment. This will be in 

addition to ten days training on operating and maintaining the wastewater treatment unit.

1   Example of a compact treatment 
     unit over ground. 

2   Example of a compact treatement 
     unit half in ground. 

 
    Source: TIA

1 2



71

INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN PILOT CASE EGYPT

[   BENEFITS FOR PUBLIC HEALTH & THE ENVIRONMENT 

The upgraded sewerage system will have a positive impact on the health and hygiene conditions of the 

inhabitants in the village. Washing and bathing in particular will no more be constrained due to the lim-

itations of wastewater storage in cesspits, which must be emptied at high costs for the villagers. At the 

village level, treated wastewater will be discharged into the drain canal, stopping the illegal discharge 

of untreated wastewater. Greater usage of treated wastewater is expected to reduce the pressure on the 

drainage canal, generating benefits for the crops to be irrigated. A reduction of health risks for farmers is 

also expected.

If this type of project is replicated in other villages in the region, pathogen concentrations in the drainage 

canal could be reduced and the population living near the drains would be less exposed to potential infec-

tions, as well as the farmers using the reclaimed wastewater. As these benefits become clearer, a greater 

interest in reuse practices in agriculture will be observed.

[   BENEFITS IN TERMS OF AWARENESS-RAISING & KNOWLEDGE SHARING 

Interactions between the village association, the project team and other stakeholders involved will lead 

to knowledge sharing and local capacity building, mainly raising environmental awareness among the 

participants of the training measures. The new approach of cooperation between the local affiliated com-

pany (representative of the HCWW in Ismailia) and the village association through a contract will ensure 

the sustainable O&M of the project technologies. The inhabitants in the village are very interested in this 

project, as shown by their involvement in the newly created association and their motivation to contribute 

to setting up the sewerage system.

[   ECONOMIC BENEFITS 

Currently, each household in the village pays Egyptian Pound (EGP) 50 to 100 per month for the emptying 

of the trenches. First estimations for the new sewerage and wastewater treatment system show that it 

should be more economic for the inhabitants of the village. In the long run, this will depend on the final 

contract agreement between the affiliated company and the association. The decentralised system has a 

certain economy of scale, as the expenses for manpower for O&M only become competitive when many of 

the same types of unit are operated. Thus the economic evaluation of a single unit is not representative for 

the technological approach. On the other hand, figures for electricity and chemical consumption levels are 

representative, as they might only slightly decrease once experience has been gained in handling the unit 

and the unit can be run more efficiently.

Indirect economic benefits are related to the improved health of the inhabitants of the village as well as 

the local farmers. Other benefits are related to the potential increase in the provision of ecosystem services 
[...]
In addition, the compound relies on water supplied by private companies via tankers to satisfy its overall 

demand including landscape irrigation. Water from private tankers is a costly alternative, considering the 

fact that water from private sources is provided at a minimum of 3 Jordanian Dinar (JOD) per m3, while 

municipal water is provided at a fee of 1 JOD per m3.

The premises of the PSD compound and all buildings are connected through an internal sewerage network. 

However, the area is not connected to a central sewerage network. Before the Sustain Water MED project, 

the collected wastewater was discharged into a cesspool. This cesspool had to be emptied every other day 

by tankers that transported the sewage to the Ain Ghazal pre-treatment facility, from where it was con-

veyed by a main sewer line to the Khirbit As-Samra centralised WWTP. The costs for this sewage service 

were 2 JOD per m3.



80

    LEGAL & POLICY FRAMEWORK    

In Jordan, decentralised wastewater management and reuse is promoted by the National Water Strategy 

‘Water for Life’ 2008–2022. According to this strategy, by 2022 the amount of treated wastewater for reuse 

should reach 15 percent of the total renewable water resources available. Moreover, the strategy stresses 

the need to build decentralised treatment plants to serve semi-urban and rural communities, in addition 

to exploring the potential for using treated wastewater for aquifer recharge. The Government of Jordan 

has ruled that all new wastewater treatment projects must include feasibility aspects for water reuse, and 

as early as in 1995 it set standards for the reuse of treated domestic wastewater effluent (Jordanian Stand-

ards (JS) 893/1995, revised in 2002 and 2006). The Jordanian standards for water reuse are based on reuse 

categories depending on the type of crops and areas to be irrigated (see Table 20). The standard prohibits 

the use of reclaimed water for irrigating vegetables to be eaten raw. Furthermore, it is prohibited to em-

ploy sprinkler irrigation for applying reclaimed water, except for irrigating golf courses. In addition, the 

Jordanian standards provide guidance values for a range of chemical wastewater components. Should 

these values be exceeded, “the end user must carry out scientific studies to verify the effect of that water 

on public health and the environment and suggest ways and means to prevent damage to either.” As the 

PSD is located within the peri-urban area of Amman, the wastewater for reuse within the compound must 

meet Category A quality limits, i.e. highest standards.

PILOT CASE JORDAN INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN

           PARAMETER  CATEGORY (A) *                    CATEGORY (B) **  CATEGORY (C) ***            WATER DISCHARGE

                     TO WADIS, STREAMS 

                     & VALLEYS                          

           BOD5 (mg/l)   30                     200    300              60

           COD (mg/l)   100                     500    500              150

           DO (mg/l)   >2                     —    —              >1

           TSS (mg/l)   50                     200    300              60

           pH (mg/l)   6–9                     6–9    6–9              6–9

           NO3 (mg/l)   30                     45    70              80

           Total Nitrogen (mg/l)  45                     70    100              70

           E. COLI (MPN *****/100 ml)  100                     1,000    —              1,000

           IHE ***** (egg/litre)   ≤ 1.0                     ≤ 1.0    ≤ 1.0              ≤ 0.1

TABLE 20 

� 

 [  ALLOWABLE LIMITS FOR SELECTED PARAMETERS 

      IN THE JORDANIAN REUSE STANDARD (JS 893/2006)

* Cooked vegetables, parks, playgrounds and sides of roads inside cities / ** Fruit trees, sides of roads outside of cities, green areas / 
*** Field crops, industrial crops, and forest trees / **** Most Probable Number / ***** Intestinal helminth eggs  

 
Source: JSMO 2006.



81

INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN PILOT CASE JORDAN

In terms of institutional responsibilities, water supply and wastewater management is under the adminis-

tration of the Water Authority of Jordan (WAJ) as per the Law of WAJ of 1998. Private plants require WAJ 

permission if they discharge into a public sewerage network or into a water body, and WAJ is responsible 

for performing routine checks on the performance of the treatment units to ensure compliance with the 

relevant standards (JS 893/2006). In addition to WAJ, the Ministry of Health and/or the Ministry of Environ-

ment are involved in the monitoring of the WWTPs.

The 2009 Water Strategy states that all new wastewater projects require an Environmental Impact Assess-

ment (EIA) study. According to regulations/instructions of the Ministry of Environment (MoEnv), the PSD 

wastewater treatment project is classified as environmental category “A”, which requires a full EIA. The 

MoEnv. is then responsible for monitoring the implementation of the Environmental Management Plan 

that is being developed on the basis of the EIA.

DESCRIPTION OF THE PILOT PROJECT

With the expansion of the PSD compound, an on-site, small-scale WWTP combined with treated wastewater 

reuse systems was implemented. This project has the potential to reduce the consumption of freshwater and 

overall costs for the PSD. The compound provides ideal preconditions for a decentralised WWTP, as it offers 

sufficient space for the treatment plant as well as for the reuse of reclaimed water.

    WASTEWATER CHARACTERISTICS & REUSE POTENTIAL    

The expected water demand of the PSD compound has been estimated to be 87.9 litres per capita per day 

for domestic purposes. At full occupancy of the compound (about 2,466 persons), the PSD water demand 

for domestic use was calculated to reach 217 m3 per day. Assuming that the generated wastewater is 70 per-

cent of the total water consumption for domestic use, the treatment unit has been designed to treat 150 m3 

of treated effluent per day. Average values of influent characteristics of the wastewater flowing into the 

current collection tank are shown in Table 21. The raw wastewater shows characteristics typical for domes-

tic wastewater, as indicated by the ratio of COD to BOD. Nitrogen levels, however, seem to be higher than 

average values in domestic wastewater, most likely due to high urine content, which may require frequent 

monitoring of the effluent wastewater. Trace metal concentrations in the raw wastewater are within the 

allowable limits set by the aforementioned Jordanian standards for reuse of treated wastewater and thus 

do not need to be removed from the effluent.

For irrigating the current green area of 18,500 m2, water consumption of about 900 m3 per month was es-

timated. In addition, the PSD plans to further develop another 15,500 m2 of green areas on the compound. 

Assuming the same water consumption rate for all green areas, a total irrigation water demand of approx. 

1,654 m3 per month has been calculated. This number will however vary significantly according to the season.



82

PILOT CASE JORDAN INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN

           PARAMETER  AVERAGE VALUE (TOTAL WW )   AVERAGE VALUE (WITHOUT WW) OF RESTAURANT

           pH    8.33 *       —

           COD (mg/l)   1,725      1,262

           BOD5 (mg/l)   745      320

           TSS (mg/l)   788      225

           TVSS (mg/l)   590 *      200

           TKN (mg/l)   175      210

           NH4
+-N (mg/l)   133      190

           T-P (mg/l)   52 *      49

           PO4-P (mg/l)   12 *      —

           FOG (mg/l)   43      9

           MBAS (mg/l)   0.75      0.57

           SO4
– (mg/l)   34      33

           Cl- (mg/l)   203      217

           E. coli (MPN/100ml)  5.7 × 10 7      2.4 × 10 7

           HCO3
– (mg/l)   759      835

           Mg++ (mg/l)   18      9

           Ca++ (mg/l)   76      28

           Nematode eggs (egg/5 litre) Not seen      Not seen

TABLE 21 

� 
 [  WASTEWATER CHARACTERISTICS USED FOR THE DESIGN OF WWTP

* Based on one measurement.   
 

Source: Sustain Water MED 2013.



83

INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN PILOT CASE JORDAN

    TECHNOLOGY SELECTED: SEQUENCING BATCH REACTOR    

The SBR technology was chosen for the pilot project in Jordan based on the technology’s advantages with 

regard to simple operation and maintenance, small footprint, high quality effluent, and its flexibility in 

operation, scale-up and extension. Furthermore, some experiences with the technology had already been 

gained in Jordan, and Jordanian companies have already developed expertise in constructing and operat-

ing such systems.

A SBR is an activated sludge system where all wastewater treatment processes are accomplished in a single 

reactor, i.e. equalisation, aeration and clarification. SBR systems are uniquely suited for small communi-

ties where wastewater treatment applications are characterised by low or intermittent flow conditions, as 

in the case of the PSD. The operation of the SBR technology is based on the fill-and-draw principle, which 

consists of the following five basic steps occurring in the same tank reactor according to a specific time 

sequence: 

              

Significant operating flexibility is associated with SBR systems. An SBR can be easily set up to simulate any 

conventional activated sludge process, including biological nutrient removal systems, only by modifying 

the time duration/sequence of each process step. For example, holding times in the aerated react mode of 

an SBR can be varied to achieve simulation of a contact stabilisation system with a typical hydraulic re-

tention time (HRT) of 3.5 to 8 hours or, on the other end of the spectrum, an extended aeration treatment 

system with a typical HRT of 18 to 36 hours. In addition, the aerated react mode (toxic conditions) and the 

mixed react modes (anoxic conditions) can be alternated to achieve nitrification and denitrification. The 

mixed fill mode and mixed react mode can be used to achieve denitrification using anoxic conditions. In 

addition, these modes can ultimately be used to achieve an anaerobic condition where phosphorus remov-

al can occur. Conventional activated sludge systems typically require additional tank volume to achieve 

such flexibility. SBRs operate in time rather than in space, and the number of cycles per day can be varied 

to control desired effluent limits, offering additional flexibility with an SBR.

   3. REACT        4. SETTLE    

   5. DRAW    

   1. IDLE    

   2. FILL    



84

1    GRIT REMOVAL CHANNEL & MANUAL BAR SCREEN
2    PRIMARY SETTLING TANK (m3)
3    BALANCING TANK (m3)
4    SEQUENCING BATCH REACTOR TANK
5    EXCESS SLUDGE STORAGE TANK (m3)
6    HYPOCHLORITE DISINFECTION CHANNEL
7    REUSE / IRRIGATION TANK (m3)

PILOT CASE JORDAN INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN

Filtration unit of the SBR.

    SCHEMATIC ILLUSTRATION OF THE WASTEWATER TREATMENT PLANT OF THE PSD   

6

7

4

5

4 3 2

1

INVESTMENT COST  332,000 JOD
CAPACITY OF PLANT 150 m3/day
FOOT AREA 60 m2

 
Source: GIZ



85

INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN PILOT CASE JORDAN

    SBR SYSTEM AT THE PSD    

Within the PSD compound, raw wastewater is collected by an internal sewer system and conveyed to the 

pilot plant. The pre-treatment step is carried out in an underground structure designed in two levels. The 

upper level (preliminary treatment) includes a bar screen and grit channel. The bottom level (primary 

treatment) consists of two tanks (primary compartment and a balancing tank), from which wastewater 

is pumped to the SBR units, representing the main component for the secondary process (realised as un-

derground structure as well).The secondary (biological) treatment step consists of two identical SBR units 

working in parallel, so that each unit receives half of the average daily flow (about 75 m3 per day). Both 

SBRs have a maximum refill volume of 37.5 m3 and a working volume varying from 75 to 156 m3. An auto-

matic control system adapts the SBR cycle duration (8 to 12 hours) according to the actual inflow of waste-

water. During each treatment cycle, organic matter and nitrogen are removed in order to comply with the 

Jordanian standards for wastewater reuse.

The SBRs at the PSD are equipped with superficial aerators, slow mixers and floating pumps for treated 

wastewater discharge, and submerged pumps for excess sludge disposal. The SBR system is complemented 

with further tertiary treatment units consisting of sand filtration through a pressurised filter and disinfec-

tion through hypochlorite dosage into a dedicated contact (zigzag) canal. Such steps ensure that reclaimed 

water meets hygiene standards for landscaping reuse in urban areas in line with JS 893/2006. Finally, treat-

ed wastewater is stored in a 150-m3 separate tank, ensuring about a 1-day retention time. Sludge from 

primary and secondary treatment is stored in a dedicated underground tank made of reinforced con-

crete and with a working volume of about 75 m3. Supernatant is pumped upstream to the balancing tank 

(pre-treatment stage). The settled sludge is then hauled by tankers to the nearest centralised treatment 

facility (Madaba).

    REUSE APPLICATION    

Treated effluent from the PSD WWTP will be used to irrigate existing and planned green areas within the 

PSD compound. Due to seasonal variability, the amount of treated wastewater is expected to exceed the 

internal water demand for on-site landscape irrigation. This is the main reason why further reuse options 

have been considered, including the transfer of reclaimed water to the GAM for the irrigation of urban 

green areas. Aside from landscape irrigation, agricultural land is cultivated in the proximity of the com-

pound and may provide future reuse options.

The PSD irrigation system includes treated wastewater as well as rainwater collected from rooftops, streets 

and parking lots in the compound. Rainwater is collected in a 5,000-m3 dedicated storage tank. According 

to the adopted irrigation management system, collected rainwater will be used for three main purposes: I) 

to prevent salt accumulation in the soil caused by the prolonged application of treated wastewater; II) to 

clean the drip irrigation system in order to prevent its clogging; and III) as a water reservoir in times where 

treated wastewater is not sufficient or not suitable for irrigation. Irrigation is performed using the existing 

irrigation system, which was specifically adapted and modified in order to make it suitable for treated 

wastewater. This required nozzles to be adapted and sprinklers to be removed from the system in order to 

comply with Jordanian law, which prohibits sprinklers for the use of reclaimed water.



86

PILOT CASE JORDAN INTEGRATED WASTEWATER MANAGEMENT IN THE MEDITERRANEAN

1   Drip irrigation system in the 
     demonstration garden of the PSD. 

2   Trainings on the safe use of reclaimed      
     water in irrigation and the components of 
     the PSD irrigation system are being offered 
     for PSD staff, for research programmes 
     and other interested parties.

     Sources: GIZ, adelphi

    PROJECT IMPLEMENTATION: INSTITUTIONAL STRUCTURE & CAPACITY BUILDING PROGRAMME    

The project was developed in close cooperation with relevant stakeholders. A steering committee was 

formed including, among others, representatives from relevant authorities and ministries such as the Min-

istries of Water and Irrigation, Environment, and Agriculture respectively. The plant was handed over to 

the PSD after a transitional phase in which the construction company operated the plant to ensure func-

tionality in the beginning. PSD has contracted a private entity for O&M of the system. Quality of the re-

claimed water was initially monitored by the project partners BAU and the IUCN. Afterwards, PSD became 